

English language proficiency test results - Engineering Department
B1 Level - 01/06/2023

ID number	Percentage of correct answers [%]	Test passed
461208	62,67	Yes
489864	64,06	Yes
501103	62,72	Yes
501254	51,91	No
526540	57,19	No
526984	58,34	No
527329	absent	
527776	85,84	Yes
529013	63,97	Yes
530580	80,38	Yes
530916	absent	
532117	absent	
532182	60,97	Yes
532611	72,88	Yes
535583	43,16	No
541504	64,06	Yes
541651	53,94	No
541836	88,81	Yes
541912	56,69	No
542400	66,31	Yes
542414	absent	
542536	80,5	Yes
542763	absent	
542985	absent	
544051	68,84	Yes
544806	84,81	Yes
546402	72,75	Yes
546457	90,25	Yes
546741	64,91	Yes
547524	64,31	Yes
547602	91,63	Yes
547976	72,25	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.

English language proficiency test results - Engineering Department
B2 Level - 01/06/2023

ID number	Percentage of correct answers [%]	Test passed
518790	absent	
520005	absent	
522866	40,16	No
527552	86,18	Yes
528389	78,19	Yes
530809	67,95	Yes
531233	63,77	Yes
532889	62,02	Yes
535655	75,24	Yes
535810	69,37	Yes
536118	54,13	No
536259	70,35	Yes
539379	91,16	Yes
539519	absent	
540563	80,89	Yes
553071	83,76	Yes

The test is passed with a minimum percentage of 60% of correct answers, out of the total number of questions.